

Ref. Nr: Oprs.170/2015

To whom it may concern,

We hereby as EFECTIS ERA AVRASYA Laboratories confirm that;

The resistance to fire test was carried out on 14.10.2015 at Efectis Era Avrasya Test Laboratories in accordance with EN 1363-1 and EN 1634-1 standards for the product which was manufactured by **KAYNAYŞTİR KARAÇAR GERİ DÖNÜŞÜM LTD. ŞTİ.** as described below.

Product: Garbage chute door

Fire resistance classification

E240

APPENDIX 1: Drawings of the specimen (1 page)

This document is only interprets together with related test report. The preparation process of detailed reports is in progress.

Best regards,

10.11.2015

Kocaeli



Ali BAYRAKTAR
Laboratory Manager

APPENDIX 1 :

